
CITY OF WINDSOR BIOSOLIDS 
MANAGEMENT STRATEGY - 
“SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

Final 

September 20, 2023 

Prepared for: 

City of Windsor 

Prepared by: 

Stantec Consulting Ltd. 

Project Number: 

165620242 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

 

The conclusions in the Report titled City of Windsor Biosolids Management - Schedule C Class EA 
Environmental Study Report are Stantec’s professional opinion, as of the time of the Report, and concerning 
the scope described in the Report. The opinions in the document are based on conditions and information 
existing at the time the document was published and do not take into account any subsequent changes. 
[...]
the public, selection of the preferred solution, and identification of the project as a Schedule 
A, A+, B or C activity. 

Phase 3  –  Identification of alternative design concepts (technical alternatives) for the preferred solution, 
evaluation of the alternative designs and their impacts on the environment, consultation with 
review agencies and the public and selection of the preferred design. 

Phase 4  –  Preparation of an Environmental Study Report (ESR) to document the planning, design, and 
consultation process for the project.  The ESR is placed on the public registry for scrutiny by 
review agencies and the public. 

Phase 5  –  Final design, construction, and commissioning of the selected technical alternative.  
Monitoring of construction for adherence to environmental provisions and commitments. 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

INTRODUCTION  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 8 
 

 

Figure 1.1 Municipal Class EA Planning and Design Process 

 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 9 
 

2.0 EXISTING WASTEWATER TREATMENT FACILITIES  

2.1 LOU ROMANO WATER RECLAMATION PLANT 

The LRWRP, formerly the West Windsor Pollution Control Plant, is located on a 14.6-hectare site at the 
intersection of Ojibway Parkway and Sandwich Street in the City of Windsor. The LRWRP provides 
secondary level treatment for municipal wastewater and industrial wastewater from the central and western 
portions of the City of Windsor and from the northern area of the Town of LaSalle.  

The original plant began its operation in 1970 as a primary treatment plant with a rated capacity of 109,000 
m3/d. The level of treatment was upgraded to "physical chemical" in 1973 to meet provincial phosphorous 
removal requirements.  The plant was expanded in 1980 to a capacity of 159,000 m3/d, and most recently 
the expansion to add secondary treatment was completed in 2011. The plant has a rated primary treatment 
capacity of 273,000 m3/d, and a rated secondary treatment capacity of 218,000 m3/d using biological 
aerated biofilter treatment technology. 

The review of historical energy use was initiated by compiling data from drawings, operational records, 
utility bills, and equipment inventories to develop an understanding of plant energy usage patterns. The 
LRWRP processes (except for dewatering) operate 24 hours per day, seven days per week. Major unit 
operations at the LRWRP include the following: 

• Coarse Bar Screening 
• Raw Wastewater Pumping Station 
• Fine Bar Screening 
• Grit Removal 
• Primary clarifiers 
• Primary Effluent Pumping Station 
• Biological Aerated Biofilters  
• UV disinfection 
• Sludge Dewatering by Centrifuges 

An aerial photo showing the plant site and the layout of the existing treatment facilities is shown in Figure 
2.1. Process schematic is shown in Figure 2.2. Major unit process data is described in the following sections 
below. The existing treatment process at the Lou Romano Water Reclamation Plant is described in further 
detail in the following sections.  

 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 10 
 

 
Figure 2.1: Aerial Image of the Lou Romano Water Reclamation Plant 

 

 
Figure 2.2: Process Schematic of the Lou Romano Water Reclamation Plant 

 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 11 
 

2.1.1 LRWRP Sludge Dewatering  

At the LRWRP, sludge is removed from the treatment process train at the primary settling tanks and 
transferred to the dewatering system. The sludge dewatering system consists of one (1) 75 m3 sludge 
holding tank, three (3) centrifuge dewatering units complete with macerators, sludge feed pumps, 
horizontal/inclined conveyors, sludge storage hoppers/loading facility, and two (2) dry polymer make-up 
units with two (2) 13.5 m3 mix tanks and two (2) 54 m3 age tanks. 

Sludge is pumped from the sludge holding tank to dewatering centrifuges. A cationic polymer which 
promotes dewatering of the sludge solids is introduced to the primary sludge before it enters the centrifuge. 
The sludge cake produced by the centrifuges is deposited in inclined screw conveyors and transferred to 
sludge cake storage facilities. The liquid or centrifuge centrate is returned to the plant inlet works through 
the plant sewer system.  Major sludge dewatering process data are summarized in Table 2.1. 

Table 2.1: LRWRP Sludge Dewatering Facility - Major Unit Process Description 

Unit Process Process Description 

Macerators/grinders: 
No. of Units, Type & Size: 

 
Three (3) - “Muffin Monsters”, each 7.5 kW (10 HP) Drives 

Sludge Feed Pumps: 
No. of Units, Type & Size, and Capacity: 

 
Two (2) Vogelsang Rotary Lobe Positive Displacement Pumps, 18.6 kW 
(25 HP) each, 1,100 L/min – 3,800 L/min at 17.5 m TDH 
One (1) Vogelsang Rotary Lobe Positive Displacement Pump, 56kW (75 
HP) each, 1,100 L/min – 3,800 L/min at 17.5 m TDH 

Sludge Dewatering: 
No. of Centrifuges, Main/Back Driver 
Systems, and Centrifuge Capacity: 

 
Three (3) dewatering centrifuges 

• One (1) Alfa Laval (Sharples) DS906 driven by a Reliance 448 
kW (600 HP) main drive motor and 30 kW (40 HP) backdrive 
motor. Capacity 7 DT/hr. 

• Two (2) Andritz centrifuge, each driven by a 186 kW (250 HP) 
and 37 kW (50 HP) backdrive motor. Each 2.7 DT/hr. 

Sludge Cake Transport System: 
No. of Units, type & Size: 
Capacity - each: 

 
Six (6) screw conveyors 

• Four (4), 20 HP each 
• Two (2), 25 HP each 

120,000 kg/hr 

Sludge Cake Storage Hopper: 
No. of Units, Type & Size 

 
Four (4) unloading screws, 25 HP each 

Polymer Make Up Water System: 
No. of Units, Type & Size: 
Capacity - each: 

 
One (1) city water boost pump, 22.4 kW (30 HP) 
56 L/min at 64 m TDH 

Polymer Batching System: 
No. of Units, Type & Size: 

Two (2) StSt mixing tanks each 13,500 L capacity, each with mixing 
impeller driven by 1 HP electric motor , 
Two (2) FRP holding tanks each 54,000 L capacity 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 12 
 

Polymer Feed Pumps: 
No. of Units, Type & Size, and Capacity: 

Six (6) polymer feed pumps 
• Four (4) Robbins and Myers Moyno progressive cavity pumps, 

3.7 kw (5 HP), 90 L/min – 252 L/min at 15 m TDH 
• Two (2) Robbins and Myers Moyno progressive cavity pumps, 

each 15 kW (20 HP), 120 L/min – 360 L/min at 53 m TDH 

Odour Control System 
No. of Units 
Type & Size: 

 
Two (2) 
One (1) Biorem 3,000cfm biofilter system stage with 3,000cfm humidifier  
One (1) Biorem 9,000cfm biofilter system stage with 9,000cfm humidifier 

 

2.1.2 LRWRP Design Wastewater Flows 

The plant has a rated treatment capacity for an average daily sewage flow of 218,000 m3/day, and a peak 
flow capacity of 545,000 m3/d for primary treatment and 436,000 m3/day for secondary treatment. The 
primary treatment included the provision of 108,080 m3/day primary treatment capacity for wet weather flow 
treatment. Based on historic operating records at the LRWRP from 2015 to 2019, the average daily sewage 
flow was 134, 000 m3/day (approximately 61 % of the rated treatment capacity).  

2.1.3 LRWRP Design Wastewater Characteristics and Loading 

The raw wastewater influent to the LRWRP is primarily of domestic origin, with the exception of a few 
industrial and commercial sources. Table 2.2 presents a summary of the raw wastewater characteristics 
and loadings for the upgrades of the existing plant in 2008. 

Table 2.2: LRWRP Raw Wastewater Characteristics and Loadings 

Parameter  
 

Concentration(1) 
(mg/L)  

Average Minimum Maximum  

BOD5 157 15 495 

TSS 218 20 1720 

TP  4.3 0.6 19.3 

Ammonia 11.7 6.2 16.4 

Notes: (1) Average concentration based on 1999 to 2002 inclusive historical average.  

 

2.1.4 LRWRP Treatment and Compliance Requirements 

The treatment plant operates under an Amended Environmental Compliance Approval (ECA) No. 1853-
B43PVC issued on September 28, 2018.  A copy of the current ECA is contained in Appendix A. The 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 13 
 

current ECA outlines the effluent compliance limits and objectives for the facility, which are summarized in 
Table 2.3. 

Table 2.3: Effluent Objectives and Non-Compliance Limits 

Parameter 
Non-Compliance Limits Effluent Objectives 

Monthly Average 
Concentration 

Annual Average 
Loading Concentration 

cBOD5 15 mg/L 3,270 kg/d 10 mg/L 

TSS 15 mg/L 3,270 kg/d 10 mg/L 

TP 0.5 mg/L 109 kg/d 0.4 mg/L 

Unionized Ammonia 0.1 mg/L - 0.08 mg/L 

E. coli (1) 200 organisms/100 mL - 100 organisms/100 mL 

pH 6.5 - 9.5 inclusive - 6.5 – 9.0 inclusive 

Toxicity to Rainbow Trout 
and Daphnia magna 

Non-acutely lethal 
(no more than 50% mortality) 

- - 

Notes: (1) Monthly geometric mean density. 

 

2.2 LITTLE RIVER POLLUTION CONTROL PLANT 

The LRPCP is located at 9400 Little River Road in the City of Windsor. The LRPCP provides secondary 
level treatment for municipal wastewater and industrial wastewater from the eastern portions of the City of 
Windsor and from the Municipality of Tecumseh. The original plant began its operation in 1966 as a primary 
treatment plant with a rated capacity of 18,000 m3/d. It was upgraded and expanded in 1974 to 36,000 m3/d 
providing secondary treatment including phosphorous removal as well as activated sludge process.  The 
plant was expanded in the early 90’s to a rated capacity of 73,000 m3/d.  

• Major unit operations at the LRPCP include the following: 
• Fine Bar Screening 
• Raw Wastewater Pumping Station 
• Grit Removal 
• Primary clarifiers 
• Aeration Tanks (activated sludge process) 
• Final Clarifiers (activated sludge process) 
• UV disinfection 
• Sludge Dewatering by Centrifuges 

An aerial photo showing the plant site and the layout of the existing treatment facilities is shown in Figure 
2.3. Process schematic is shown in Figure 2.4. Major unit process data are described in the following 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 14 
 

sections. The existing treatment process at the Little River Pollution Control Plant is described in further 
detail in the following sections. 

 

Figure 2.3: Aerial Image of the Little River Pollution Control Plant 

 

Figure 2.4: Process Schematic of Little River Pollution Control Plant 

 



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 15 
 

2.2.1 LRPCP Sludge Dewatering  

Primary settling tank sludge is withdrawn from the storage compartment and pumped to sludge dewatering 
facilities for further treatment. Settled solids are pumped from the sludge compartment of the primary 
clarifiers to the sludge dewatering facilities. The primary sludge pumps discharge through three 
underground pipe headers through macerators to a sludge holding tank located in the dewatering building. 
Prior to discharging into the holding tank the sludge is passed thru two (2) inline macerators to shred stringy 
and fibrous materials that would adversely affect the operation of the centrifuges. Sludge is pumped from 
the holding tank to the dewatering centrifuges. Polymer, a sludge conditioning chemical is added to the 
sludge to aid in bulking of the sludge solids in the centrifuges. The polymer system consists of one polymer 
makeup water system which provides mixing and dilution water to two polymer solution preparation and 
feed systems. 

Dewatered sludge, or sludge cake, discharges from the centrifuges and is transferred by sludge cake pump 
and transport systems to the truck loading facility for eventual transport to Windsor Biosolids Pelletizing 
Facility (WBPF). Liquid removed from the sludge (centrate) is returned to the treatment process by a gravity 
sewer which discharges into the plant inlet chamber. Major sludge dewatering system data are summarized 
in Table 2.4. 

Table 2.4: LRPCP Sludge Dewatering Facility - Major Unit Process Description 

Unit Process Process Description 
Macerators: 
No. of Units: 
Type & Size: 

 
Two (2) 
Robbins and Myers Moyno "Pipeliner" Series 301, 5 HP each 

Sludge Feed Pumps: 
No. of Units: 
Type & Size: 
 
Capacity - each: 

 
Three (3) 
Robbins and Myers Moyno progressive cavity pumps, 14.9 kW (20 HP) 
each 
90 L/min – 1,120 L/min at 28.2 m TDH 

Sludge Cake Transport System: 
No. of Units: 
Type & Size: 
 
Capacity - each: 

 
Three (3) 
Each consists of Schwing Model SD350 twin auger cake pump screw 
feeder with screw feed chute with 22 kW (30 HP) hydraulic unit 
25 L/min – 167 L/min  

Sludge Dewatering: 
No. of Centrifuges: 
Centrifuge Driver Systems: 
 
Centrifuge Capacity - each: 
 

 
Three (3) dewatering centrifuges, each  
Vee-belt driven by a 225 kW (300 HP), 1800 RPM main drive motor 
and 75 kW (100 HP) AC backdrive. 
25.2 to 34.2 m3/hr of primary sludge with a solids concentration of 1.5% 
to 4.5% dry solids 

Polymer Make Up Water System: 
No. of Units, Type & Size: 
Capacity - each: 

 
Two (2) centrifugal pumps, 11.19 kW (15 HP) 
795 L/min at 44.8 m TDH 

Polymer Batching System: 
No. of Units, Type & Size: 
 

 
Two (2) mixing/holding tanks each 3028 L capacity, each with mixing 
impeller driven by 2 HP electric motor 

Polymer Feed Pumps:  



CITY OF WINDSOR BIOSOLIDS MANAGEMENT STRATEGY - “SCHEDULE C” CLASS EA 
ENVIRONMENTAL STUDY REPORT 

EXISTING WASTEWATER TREATMENT FACILITIES  

  jc v:\01656\active\165620242\planning\esr report\final esr\biosolids management master plan - final.docx 16 
 

No. of Units, Type & Size: 
Capacity - each: 

Three (3) Netzch Canada - single stage positive displacement 
4 L/min – 60 L/min at 50 psi 

Odour Control System 
No. of Units 
Type & Size: 

 
Two (2) 
One (1) single stage wet scrubber system with mix tanks and chemical 
storage tank 
One (1) 2-stage wet scrubber system with mix tanks and chemical 
storage tank 

 

2.2.2 LRPCP Design Wastewater Flows 

The most recent upgrades of the existing LRPCP were completed in 2008. The plant has a rated treatment 
capacity for an average daily sewage flow of 72,800 m3/day. The peak flow capacity of the plant is 
approximately 143,600 m3/d.  

2.2.3 LRPCP Design Wastewater Characteristics and Loading 

The raw wastewater influent to the LRPCP is primarily of domestic origin, with the exception of a few 
industrial and commercial sources. Table 2.5 presents a summary of the raw wastewater characteristics. 

Table 2.5: LRPCP Raw Wastewater Characteristics  

Parameter  
Concentration(1) 

(mg/L)  

Average Minimum Maximum  

BOD5 139 54 273 

TSS 158 78 376 

TP  4.1 1.8 8.1 

Ammonia 18.1 4.6 31.1 

Notes: (1) Average concentration based on 1999 to 2002 inclusive historical average.  